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Testing Report

&S : Byne20062901B00-2 HHM: 202006756 H
No.: Byne20062901B00-2 Date: Jul.6, 2020

RGBT LEEFHUABEREAR (FH) HRAF
(Client name): Elo Automated Stainless Steel Technologies(Qingdao) Co., Ltd

RACHALHNE: (7R T 5 TR PE X Ha PH %
(Client address): 101 5 No. 101, Yanyang Road, Chengyang District, Qingdao, China

FEmBRR: Bk
(Sample name): Condenser
Fmitts: /

(Sample Bath No.):/
FEMASR: 52iF

(Sample description): In good condition
FEamBEWH . 2020486 F 24 H
(Date of sample received): Jun.24, 2020

WXEH: 20204E6 H24 H F 2020467 H 6 H
(Testing period): Jun.24, 2020 to Jul.6, 2020

BURESR: ARYER ) BORBEAT IR

(Testing requirements): Test according to customer requirements

WX A% ISO 16232-2-2007. DIN 8964-2:2002
(Test methods): ISO 16232-2-2007. DIN 8964-2:2002

WAL /

(Conclusion):/

G- ; HAZ: HEHE: ;
}L ﬁ Checked by gg ‘Z 4] ‘@

Prepared by Approved by

TEE T Wi(note)
1L FREWRLE R A RFEF H . The result(s) shown in this report refer only to the sample(s) tested.
2. ZACRAIXEIRE B RIS B E LM AT, The client is responsible for the sample information.
3. KA T ARG R A FH. We assume responsibility only for the result(s) of the test.
4. REKATPHRAR, FEESEHARSE. This report cannot be used for publicity, without written consent of the BYNE.
e oy . . .
5. A& RAEAFE B BER - This report is for research purposes only. B ELT
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Testing Report
HEHS: Byne20062901B00-2 wEHH: 2020047 H6 H
No.: Byne20062901B00-2 Date: Jul.6, 2020

WSS R Result(s)

o LKA BREIR gh R BIRH 58
W3R H (tems) _ :
(Unit) (Index) (Results) (Determinant)
BRIy ERLAR Ak
Maximum cutting mm <0.5 0.34
] . Pass
particle size
BAKL A2 ke
Maximum grain mm <0.1 0.03 A
ass
BiEE particle size
Cleanli i a
e o - mg/m? <3000 1865 e
Compatible oil Pass“/
2 Ay
0 ol mg/m? <60 22 - %\»g?*
Incompatible oil Pass \ J
Rt st & //
_ mg/m? <40 19 A
Insoluble residue Pass
% 1E[Note): /

***il‘[ii‘%i—’i’éﬁi(The End)***

TEEH i(note)
1 ARERALE R A RKPEH T . The result(s) shown in this report refer only to the sample(s) tested.
2. BALHAINEMPE G RS BE LM 5T, The client is responsible for the sample information.
3. KABRIMPRL R 51 7. We assume responsibility only for the resuli(s) of the test.
4. RBEXNFPHRARE, FEWEHARL. This report cannot be used for publicity, without written consent of the BYNE.
5. A RAERRIBIERMER. This report is for research purposes only. B2 W 2T
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